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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Part15 (15.407) , Subpart E

(1)” N/A” denotes test is not applicable in this Test Report

Stanqard Test Item Judgment Remark
Section
FCC §15.207 AC Power Line Conducted Emissions PASS
FCC §15.209(a), . . o
15.407(b) Spurious Radiated Emissions PASS
FCC §15.407(a) 26 dB and 99% Emission Bandwidth PASS
FCC §407(a)(1) Peak Output Power Measurement PASS
FCC §2.1051,

§15.407(b) Band Edges PASS
FCC §15.407(a)(1) Power Spectral Density PASS
FCC §15.407(a)(6) Peak Excursion Ratio PASS

IC RSS-210 §2.3 Receiver Spurious Radiated Emissions PASS
FCC §2.1051, Spurious Emissions at Antenna PASS
§15.407(b) Terminals
FCC §15.203 Antenna Requirement PASS
NOTE:
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1.1 TEST FACILITY
NTEK Testing Technology Co., Ltd
Add.:1/F, Building E, Fenda Science Park, Sanwei Community, Xixiang Street, Bao’an District,
Shenzhen P.R. China.
FCC Registration No.:238937; IC Registration No.:9270A-1
CNAS Registration No.:L5516

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurementy + U > where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2 - providing a level of confidence of
approximately 95 % -

No. Item Uncertainty
1 Conducted Emission Test +1.38dB

2 RF power,conducted +0.16dB

3 Spurious emissions,conducted +0.21dB

4 All emissions,radiated(<1G) +4.68dB

5 All emissions,radiated(>1G) +4.89dB

6 Temperature +0.5°C

7 Humidity +2%
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment Wireless N300 Dual Band USB Adapter

Trade Name j5 create

Model Name JUE302
The EUT is a Wireless N300 Dual Band USB Adapter
Operation 802.11a/n(20):5180 MHz ~ 5240 MHz
Frequency: 802.11n(40): 5190 MHz ~ 5230 MHz
Modulation Type: OFDM (BPSK/ QPSK/ 16QAM /

64QAM)

Bit Rate of 802.11a:54/48/36/24/18/12/9/6Mbps
Transmitter 802.11n(20MHz):150/144.44/130/117/

115.56/104/86.67/78/52/6.5Mbps
802.11n(40MHz):300/270/240/180/150
/120/108/90/54 Mbps

Product Description Number Of Channel |802.11a/n20MHz:7CH
802.11n40MHz:2CH
Antenna Please see Note 3.
Designation:

Antenna Gain (dBi) |Please see Note 3.

Based on the application, features, or specification exhibited in
User's Manual, the EUT is considered as an ITE/Computing
Device. More details of EUT technical specification, please
refer to the User's Manual.

Channel List Please refer to the Note 2.
Ratings DC 5.0V

Adapter N/A

Battery N/A

Connecting I/O Port(s) | Please refer to the User's Manual

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or
the User's Manual.
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2.
5GHz
802.11a/n(20)Carrier Frequency Channel
Channel Fr?’\c;ﬁ_'ezr;cy Channel Frizl\cz}lt'ezr;cy Channel Fr?&t'ezr;cy Channel Fr?&l:_lezr;cy
36 5180 38 5190 40 5200 42 5210
44 5220 46 5230 48 5240 - -
802.11n (BW40MHz) Carrier Frequency Channel
Channel Fr((a&i'ezr;cy Channel Frc(aI\CJIL;'le;cy Channel Frc(a&t;'ezr;cy Channel Fr?'\c}ltﬁezr;cy
38 5190 46 5230
3.
Antenna Brand | Model Name | Antenna Type Gain (dBi) NOTE
A N/A N/A External antenna 2.0 Wifl
Antenna
B N/A N/A External antenna 2.0 Wifl
Antenna
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The Control software(tool_WIFl.exe) can control antenna A B ,

For 2.4GHz mode, antenna A B are transmitting,two antennas simultaneously transmit.
And the data is recorded for radiated emission and band edge.

For 5GHz mode,antenna A B are transmitting Two antennas simultaneously transmit.

And the data is recorded for radiated emission, and band edge.
For MIMO mode , Directional gain=GANT +10log(N)dbi =5.01dbi
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2.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 802.11a /n CH36/ CH40/ CH 48
Mode 2 802.11n38/ CH 46
Mode 3 keeping TX MIMO mode

For Conducted Emission

Final Test Mode Description
Mode 3 keeping TX MIMO mode

For Radiated Emission

Final Test Mode Description
Mode 1 802.11a /n CH36/ CH40/ CH 48
Mode 2 802.11n38/ CH 46
Mode 3 keeping TX MIMO mode
Note:

(1) The measurements are performed at the highest, middle, lowest available channels.
(2) The measurements are performed at all Bit Rate of Transmitter, the worst data was

reported
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

AC Plug

E-1 E-2
EUT Notebook




2.4 DESCRIPTION OF SUPPORT UNITS(CONDUCTED MODE)

Report No.: NTEK-2015NT0113211F1

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem Equipment Brand Model/Type No. Series No. Note
Wireless N300 Dual .

E-1 Band USB Adapter j5 create JUE302 N/A EUT

E-2 Notebook DELL PP10L N/A Fcc boc

ltem | Shielded Type | Ferrite Core Length Note

Note:
(1)

The support equipment was authorized by Declaration of Confirmation.
(2)  For detachable type 1/0 cable should be specified the length in cm in TLength ; column
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2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS

Radiation Test equipment

Item E;jir]pdmo;nt Manufacturer| Type No. | Serial No. caIiIBarl::ion Callth;]c[?llted %agg:ﬂéo
1 iﬁ;rzue”: Agient | Eadors |MY*01990%)2014.07.06 | 2015.07.05| 1 year
2 |Test Receiver R&S ESPI 101318 | 2014.06.07 | 2015.06.06 | 1 year
3 [Bilog Antenna| TESEQ | CBL6111D | 31216 |2014.07.06 |2015.07.05| 1 year
4 50%\3?;”3' Anritsu MPsoB | 9209204411 2014.06.07 | 2015.06.06 | 1 year
5 SA%‘;CISZUG”: ADVANTEST| R3132 |150900201 | 2014.06.07 [ 2015.06.06 | 1 year
6 |HomAntenna|  EM  |EMH19715011071402| 2014.07.06 | 2015.07.05 | 1 year
7 | HormAnt |Schwarzbeck|BBHA9170| 9170-181 |2014.07.06 | 2015.07.05| 1 year
8 | Amplifier EM EM-30180 | 060538 |2014.12.22|2015.12.21| 1 year
9 |Loop Antenna| ARA  |PLA-1030/B| 1029 |2014.06.07 | 2015.06.06 | 1 year
10 | Power Meter R&S NRVS 100696 |2014.07.06 | 2015.07.05| 1 year
1| gower R&S URvs-z4 | 999%.1619-15014.07.06 | 2015.07.05 | 1 year

Conduction Test equipment

Kind of Manufactu . Last Calibrated |Calibration
Item . Type No. | Serial No. N . :

Equipment rer calibration until period
1 Test Receiver R&S ESCI 101160 | 2014.06.07 |2015.06.06| 1 year
2 LISN R&S ENV216 101313 | 2014.08.24 |2015.08.23| 1 year
3 LISN EMCO 3816/2 00042990 | 2014.08.24 |2015.08.23| 1 year
4 | P0G C0@l | Anitsy | MP59B  [6200264417| 2014.06.07 |2015.06.06| 1 year
5 PaSS'F‘,’fogg'tage R&S | ESH2-z3 | 100196 |2014.06.07 |2015.06.06| 1 year
6 |Absorbing clamp R&S MOS-21 100423 |2014.06.07 [2015.06.06| 1 year

1 | Attenuation MCE 24-10-34 | BN9258 | 2014.06.07 | 2015.06.06 | 1 year
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3. EMC EMISSION TEST
3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 POWER LINE CONDUCTED EMISSION Limits

(Frequency Range 150KHz-30MHz)

Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz) Standard
Quasi-peak Average Quasi-peak | Average
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 * CISPR
0.50 -5.0 73.00 60.00 56.00 46.00 CISPR
5.0-30.0 73.00 60.00 60.00 50.00 CISPR
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 * FCC
0.50-5.0 73.00 60.00 56.00 46.00 FCC
5.0-30.0 73.00 60.00 60.00 50.00 FCC

Note:

logarithm of the frequency in the range.

The following table is the setting of the receiver

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz

IF Bandwidth

9 kHz
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3.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/0O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

3.1.3 DEVIATION FROM TEST STANDARD
No deviation

3.1.4 TEST SETUP

/ Vertical Reference
Ground Plane /TestReceiver

e [ 1
EUT Moooo
]

40cm

80cm
|LISN h
[ | | |

N L

\Horizontal Reference

Ground Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and atleast 80

from other units and other metal planes

3.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.
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3.1.6 TEST RESULTS

Wireless N300 Dual Band

EUT : Model Name. JUE302
USB Adapter
Temperature : 26 C Relative Humidity : 56%
Pressure : 1010hPa Phase : L
DC 5V From PC
Test Voltage Test Mode :
9 AC120V/60Hz Mode 3
Frequency Meter Reading Factor Emission Level Limits Margin
Remark
(MHz) (dBuV) (dB) (dBuV) (dBpV) (dB)
0.1620 44.78 9.60 54.38 65.36 -10.98 QP
0.1620 30.38 9.60 39.98 55.36 -15.38 AVG
0.2816 35.10 9.50 44.60 60.77 -16.17 QP
0.2816 25.94 9.50 35.44 50.77 -15.33 AVG
0.6139 33.74 9.52 43.26 56.00 -12.74 QP
0.6139 23.07 9.52 32.59 46.00 -13.41 AVG
1.0260 30.67 9.53 40.20 56.00 -15.80 QP
1.0260 21.98 9.53 31.51 46.00 -14.49 AVG
1.5460 30.05 9.54 39.59 56.00 -16.41 QP
1.5460 20.24 9.54 29.78 46.00 -16.22 AVG
1.9536 32.25 9.55 41.80 56.00 -14.20 QP
1.9536 22.60 9.55 32.15 46.00 -13.85 AVG
Remark:
1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.
100.0 dBuY
Limit: —_—
AVG: _
\ I
[
40 ‘ ft ¥ ¥
I
peak
AVE
-20
0.150 0.5 [MHz]) L] 20.000
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Wireless N300 Dual Band

EUT : USB Adapter Model Name. JUE302

Temperature : 26 C Relative Humidity : |56%

Pressure : 1010hPa Phase : N

Test Voltage 28 152\6\5 /rg(;T_lzPC Test Mode : Mode 3

Frequency Meter Reading Factor Emission Level Limits Margin
Remark

(MHz) (dBpV) (dB) (dBpV) (dBpV) (dB)
0.1620 41.19 9.60 50.79 65.36 -14.57 QP
0.1620 30.47 9.60 40.07 55.36 -15.29 AVG
0.3220 33.01 9.50 42.51 59.65 -17.14 QP
0.3220 27.73 9.50 37.23 49.65 -12.42 AVG
0.5936 34.26 9.51 43.77 56.00 -12.23 QP
0.5936 24.04 9.51 33.55 46.00 -12.45 AVG
1.0900 29.15 9.53 38.68 56.00 -17.32 QP
1.0900 21.52 9.53 31.05 46.00 -14.95 AVG
1.9616 36.00 9.55 45.55 56.00 -10.45 QP
1.9616 26.51 9.55 36.06 46.00 -9.94 AVG
4.1379 30.03 9.59 39.62 56.00 -16.38 QP
41379 20.27 9.59 29.86 46.00 -16.14 AVG

Remark:

1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.

100.0 dBu¥Y

-20

Limit:

AYG:

0.150

0.5

[MHz) 5

peak

AYE

30.000
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3.2 RADIATED EMISSION MEASUREMENT

3.2.1 RADIATED EMISSION LIMITS (Frequency Range 9kHz-1000MHz)

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to
be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Class A (dBuV/m) (at 3M) Class B (dBuV/m) (at 3M)
PEAK AVERAGE PEAK AVERAGE

Above 1000 80 60 74 54
Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

FREQUENCY (MHz)

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RB / VB (emission in restricted RBW 1MHz VBW 1MHz PEAK detector for PK
band) value ,RMS detector for AV value
Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 120kHz for QP
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3.2.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
open area test site. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band _ _ _ . _
Function Resolution bandwidth Video Bandwidth
(MHz)
30 to 1000 QP 120 kHz 300 kHz
Peak 1 MHz 1 MHz
Above 1000
RMS 1 MHz 1 MHz

3.2.3 DEVIATION FROM TEST STANDARD
No deviation
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3.2.4 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna T

1-4m

«— M Amplifier

—
|
spectruln
D'Eim Analyzer
I

= ] {
- 3m —em

Turntable !

Itn to 4m
Spectrum \ EUT —
Analyzer _|:|_ ID.Em J
[——
| = — 2

Ground Plane

Coaxial Cable
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(C) Radiated Emission Test-Up Frequency Above 1GHz

Turntable - 3m ——

L i —

08m| Imtodm

Spectrum
Analyzer

—_— T

Ground Plane ; /

Coaxial Cable

3.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.
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3.2.6 TEST RESULTS (BETWEEN 9KHZ - 30 MHZ)

Wireless N300 Dual Band
EUT: USB Adapter Model Name. : JUE302
Temperature: 20 C Relative Humidtity: 48%
DC 5V From PC
Pressure: 1010 hPa Test Voltage : AC120V/60Hz
Test Mode : keeping TX MIMO mode Polarization : --
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
-- -- -- -- N/A
-- -- -- -- N/A
NOTE:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.
Distance extrapolation factor =40 log (specific distance/test distance)(dB);
Limit line = specific limits(dBuv) + distance extrapolation factor.
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3.2.7 TEST RESULTS (BETWEEN 30MHZ - 1GHZ)

EUT : ‘Gvérg'zzzr’:‘éfo Dual Band 1y 46 Name JUE302
Temperature : 20 C Relative Humidity : [48%
. DC 5V From PC
Pressure : 1010 hPa Test Voltage AC120V/60Hz
Test Mode keeping TX MIMO mode
Polar Frequency R':ae(;?r:g Factor ETLS\Z'Ion Limits Margin R
(HIV) emark
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
V 129.9225 8.43 11.89 20.32 43.50 -23.18 QP
V 193.7726 9.36 10.74 20.10 43.50 -23.40 QP
V 268.4852 18.02 13.80 31.82 46.00 -14.18 QP
V 399.0300 12.43 18.27 30.70 46.00 -15.30 QP
V 504.7062 11.99 20.39 32.38 46.00 -13.62 QP
V 782.3451 8.09 26.95 35.04 46.00 -10.96 QP
Remark:

Absolute Level= ReadingLevel+ Factor, Margin= Absolute Level - Limit

720 dBuV/m

Limit:

Margin:

32

. e
e

30.000 40

50 60 70 80 (MHz)

300

400

500 600 VOO 1000.000
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Polar Frequency R'Z':;?;g Factor ETE\Z?" Limits Margin .
(HIV) emark
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
H 125.4457 6.70 11.98 18.68 43.50 -24.82 QP
H 191.7450 12.78 10.71 23.49 43.50 -20.01 QP
H 241.6761 14.19 13.50 27.69 46.00 -18.31 QP
H 305.6800 13.11 14.39 27.50 46.00 -18.50 QP
H 480.5276 9.85 19.91 29.76 46.00 -16.24 QP
H 721.7259 13.04 25.36 38.40 46.00 -7.60 QP
Remark:

Absolute Level= ReadinglLevel+ Factor, Margin= Absolute Level - Limit

72.0 dBuV/m

Limit: —_—

Margin: —_—

30,000 40 50 60 70 B0 [MHz] 300 400 500 GO0 VOO 1000.000
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3.2.8 TEST RESULTS (ABOVE 1000 MHZ)

EUT : St ndapr 2 B8N IModel Name ¢ |JUE302
Temperature : 20 C Relative Humidity : [48%
: DC 5V From PC
Pressure : 1010 hPa Test Voltage AC120V/60Hz
Test Mode keeping TX MIMO mode (5.0G)
Polar FTEE TR RIZI:;?r:g Y ETstsel:)n LS L ET Detector
(HV) Type
(MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel (5180 MHz)-Above 1G
Vertical 10360.000 38.78 13.09 51.87 74 -22.13 Pk
Vertical 15540.000 33.63 15.16 48.79 74 -25.21 Pk
Horizontal 10360.000 35.76 13.09 48.85 74 -25.15 Pk
Horizontal 15540.000 31.36 15.16 46.52 74 -27.48 Pk
middle Channel (5200 MHz)-Above 1G
Vertical 10400.000 35.78 13.11 48.89 74 -25.11 Pk
Vertical 15600.000 36.83 15.19 52.02 74 -21.98 Pk
Horizontal 10400.000 35.93 13.11 49.04 74 -24.96 Pk
Horizontal 15600.000 34.36 15.19 49.55 74 -24.45 Pk
High Channel (5240 MHz)-Above 1G
Vertical 10480.000 36.84 13.19 50.03 74 -23.97 Pk
Vertical 15720.00 35.39 15.25 50.64 74 -23.36 Pk
Horizontal 10480.000 37.36 13.19 50.55 74 -23.45 Pk
Horizontal 15720.00 36.62 15.34 51.96 74 -22.04 Pk

Note: 802.11a,802.11 nH20 and 802.11n H40 Keeping TX MIMO mode all have been tested , 802.11a mode is the worst
mode.. When PK value is lower than the Average value limit, average didn't record.
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4. POWER SPECTRAL DENSITY TEST

4.1 APPLIED PROCEDURES / LIMIT

According to FCC §15.407(a)(1)

For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed the lesser of 50 mW or 4 dBm + 10 log B, where B is the 26—dB
emission bandwidth in MHz. In addition, the peak power spectral density shall not exceed 4 dBm in
any 1-MHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the peak power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

According to IC RSS-210 §A9.2:

5150-5250MHz the maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log10 B, dBm, whichever
power is less. B is the 99% emission bandwidth in MHz. The e.i.r.p. spectral density shall not exceed
10 dBm in any 1.0 MHz band.

4.1.1 TEST PROCEDURE

(i) Set span to encompass the entire emission bandwidth (EBW) of the signal.

(i) Set RBW = 1 MHz.

(i) Set VBW = 3 MHz.

(iv) Number of points in sweep = 2 Span / RBW. (This ensures that bin-to-bin spacing is < RBW/2,

so that narrowband signals are not lost between frequency bins.)

(v) Sweep time = auto.

(vi) Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

(vii) If transmit duty cycle < 98 percent, use a video trigger with the trigger level set to enable
triggering only on full power pulses. Transmitter must operate at maximum power control level
for the entire duration of every sweep. If the EUT transmits continuously (i.e., with no off
intervals) or at duty cycle = 98 percent, and if each transmission is entirely at the maximum
power control level, then the trigger shall be set to “free run”.

(viii) Trace average at least 100 traces in power averaging (i.e., RMS) mode.

(ix) Compute power by integrating the spectrum across the 26 dB EBW of the signal using the
spectrum analyzer’s band power measurement function with band limits set equal to the EBW
band edges. If the spectrum analyzer does not have a band power function, sum the
spectrum levels (in power units) at 1 MHz intervals extending across the 26 dB EBW of the
spectrum.

4.1.2 DEVIATION FROM STANDARD
No deviation.

4.1.3 TEST SETUP
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EUT SPECTRUM
Att
ANALYZER

4.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.1 Unless otherwise a special
operating condition is specified in the follows during the testing.
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4.1.5 TEST RESULTS

. Wireless N300 Dual Band
EUT : USB Adapter Model Name JUE302
Temperature : 25 C Relative Humidity : |56%
. DC 5V From PC
Pressure : 1015 hPa Test Voltage AC120V/60Hz
Test Mode TX a Mode /CH36, CH40, CH48
Power Power total power L
. imi
Frequency Density A Density B denS|ty (dBrm) Result
m
(dBm) (dBm) (dBm)
5180 MHz -0.251 0.261 3.02 4 PASS
5200 MHz 0.454 -0.777 2.50 PASS
5240 MHz -0.699 -0.844 2.24 PASS
Antenna A
TX CH36
it Aglent R_T | peakSearch
Mkrl 5.17565 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB 0.251 dBm
#hwg Meas Tools »
Log
10 .
dB/
[{ﬁvw’u"’“‘?"*'""’ ey WNM“\. Hext Poak
i i :
z‘J Mext Pk Right
™ \\ MNext Pk Left
M1 Sz i
53 FC Win Search
AA
FPlk-Plk Search
Center 5.18 GHz Span 30 MHz More
#Res BW 1 MHz #VBW 3 MHz Sweep 8§ ms {401 pts) Jeia
000000000000
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TX CH40
A A R_T | PeakSearch
Mkrl 5.19775 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB 0.454 dBm
#hvg Meas Tools »
Log
10 .
dB/ )
/‘w MWWMWW\‘\\ Next Peak
\\1 Mext Pk Right
Mext Pl Left
MWJ I\‘w |
T T
M1 S2
583 FC Win Search
AR
Flk-Fk Search
Center 5.2 GHz Span 30 MH More
. pan Z 1 af2

#Res BW 1 MHz

#VBW 3 MHz

Sweep 8 ms {101 pts)

TX CH48
A A R_T | PeakSearch
Mkrl 5.23730 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB 0699 dBm
#hvg Meas Tools »
Log
10
dB/ A Mext Peal
MNext Pk Right
MJ K\n Mext Pk Left
al |
M1 S2 R
583 FC Win Search
AR
Flk-Fk Search
Center 5.24 GHz Span 30 MH More
. pan Z 1 af2

#Res BW 1 MHz

#VBW 3 MHz

Sweep 8 ms {101 pts)
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Antenna B
TX CH36
#E IR R_T | peakSearch
Mkr1 5.17730 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB 0.261 dBm
#hwg Meas Tools »
Log
10 A
dB/ o Mext Peak
,IM o] Wwwwwmwwm\
J Next Pk Right
‘\« MNext Pk Left
W At
M1 S2 B
53 FC Win Search
AA
Pl-Pk Search
Center 5.18 GHz Span 30 MHz 1“”?59
#Res BW 1 MHz #VBW 3 MHz Sweep 8§ ms {401 pts) g
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TX CH40
A A R_T | PeakSearch
Mkr1 5.19678 GHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB 0.777 dBm
#hvg Meas Tools »
Log
10
dB/ 5 Mext Pealk
/MMM“MMWMVM
Mext Pk Right
el w*f/ \\J Mext Pk Left
H“1'|'1'1-f"‘1
M1 52
53 FC Min Search
AA
Pl-Fk Search
Center 5.2 GHz Span 30 MHz N?ge
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {101 pts) .

TX CH48
A A R_T | PeakSearch
Mkr1 5.23940 GHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB 0.844 dBm
#hvg Meas Tools »
Log
10
dB/ o MNext Peal
/] Mext Pk Right
Wr‘ \'Hw Mext Pk Left
I
M1 S2 e
53 FC Wlin Search
AA
Pl-Fk Search
Center 5.24 GHz Span 30 MHz N?ge
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {101 pts) .
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. Wireless N300 Dual Band
EUT : USB Adapter Model Name JUE302
Temperature : 25 C Relative Humidity : (56%
. DC 5V From PC
Pressure : 1015 hPa Test Voltage AC120V/60Hz
Test Mode TX n(20) Mode(5G) /CH36, CH40, CH48
Power Power total power Limit
. imi
Frequency Density A Density B density (Bm) Result
m
(dBm) (dBm) (dBm)
5180 MHz 1.123 -0.347 3.46 PASS
5200 MHz 0.604 -1.536 3.00 PASS
5240 MHz 0.124 -1.197 2.52 PASS
Antenna A
TX CH36
- Aglent R_T | PeakSearch
Mkr1 5.17708 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB 1.123 dBm
#iwg Meas Tools »
Log
10 y
dB/ Mext Peak
Jm'w\-‘w'w [ rundpe it WWH"V\\
f/ \ Mext Pk Right
/ )
Mext Pl Left
Wﬁ‘{ \1. ‘ € €
Tl
M1 §2
53 FC hin Search
AA
Pl-Pk Search
Center 5.18 GHz Span 30 MHz More
#Res BW 1 MHz #VBW 3 MHz Sweep 8§ ms {401 pts) Jeia
|
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TX CH40
A A R_T | PeakSearch
Mkr1 5.20090 GHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB 0.604 dBm
#hvg Meas Tools »
Log
10 .
dB/ & Mext Peaalk
W WMWWW
/ MNext Pk Right
MJIP( 4 Mext Pk Left
M1 52
53 FC Min Search
LY.
Pl-Fk Search
Center 5.2 GHz Span 30 MHz N?ge
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {101 pts) .
TX CH48
A A R_T | PeakSearch
Mkr1 5.23708 GHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB 0.124 dBm
#hvg Meas Tools »
Log
10 |
dB/ Mext Pealk
/Mm Fipeeg WWWWL‘V.
/j MNext Pk Right
B Mext Pk Left
M1 52 ;
S3 FC Min Search
LY.
Pl-Fk Search
Center 5.24 GHz Span 30 MHz N?ge
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {101 pts) .
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Antenna B
TX CH36
#E IR R_T | peakSearch
Mkr1 5.18555 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB 0.347 dBm
#hwg Meas Tools »
Log
10 .
dB/ & Mext Peak
P’M WMWMM%
f Next Pk Right
el W \ MNext Pk Left
T i
M1 52
53 FC tin Search
AA
Pl-Pk Search
Center 5.18 GHz Span 30 MHz 1“”?59
#Res BW 1 MHz #VBW 3 MHz Sweep 8§ ms {401 pts) g
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TX CH40
A A R_T | PeakSearch
Mkr1 5.20555 GHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB 1536 dBm
#hvg Meas Tools »
Log
10
dB/ " Mext Pealk
b pAetblmonrt, ottty
/ MNext Pk Right
_/J/’ Mext Pk Left
e ;
e
M1 S2
S3 FC Min Search
LY.
Pl-Fk Search
Center 5.2 GHz Span 30 MHz N?ge
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {101 pts) .

#Res BW 1 MHz

#VBW 3 MHz

Sweep 8 ms {101 pts)

TX CH48
A A R_T | PeakSearch
Mkr1 5.23873 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB -1.197 dBm
#hvg Meas Tools »
Log
10
dB/ 5 MNext Peal
NMWWWWW
/ MNext Pk Right
««ﬂj \ Mext Pl Left
M1 S2 A
53 FC Wlin Search
AR
Pl-Fk Search
Center 5.24 GHz Span 30 MHz More
10f2
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. Wireless N300 Dual Band .
EUT : USB Adapter Model Name : JUE302
Temperature : 25 C Relative Humidity : |56%
. DC 5V From PC
Pressure : 1015 hPa Test Voltage AC120V/60Hz
Test Mode TX n40 Mode(5G) /CH38, CH46
Power Power total power Limit
. imi
Frequency Density A Density B density (dBm) Result
m
(dBm) (dBm) (dBm)
5190 MHz -3.241 -2.359 0.23 4 PASS
5230 MHz -2.925 -3.259 -0.24 4 PASS
Antenna A
TX CH38
it Aglent R_T | peakSearch
Mkr1 5.1843 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB 3.241 dBm
#hwy keas Tools »
Log
10
dB/ 3 Next Peak
bt el WMW&«M
/ \\ Mext Pl Right
i L R“w Next Pk Left
M1 S2 N
53 FC in Search
AA
Pk-Fk Search
Center 5.19 GHz Span 60 MHz More
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {401 pts) Jeia
|
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TX CH46
A A R_T | PeakSearch
Mkr1 5.2276 GHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB 2.925 dBm
#hvg Meas Tools »
Log
10
dB/ = Mext Pealk
WW%WMWW
/ MNext Pk Right
oy \1*\ Mext Pk Left
'l lll‘lﬂ
M1 S2 e
53 FC Min Search
AA
Pl-Fk Search
Center 5.23 GHz Span 60 MHz N?ge
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {101 pts) .

Antenna B
TX CH38
A A R_T | PeakSearch
Mkr1 5.1813 GHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB 2.359 dBm
#hvg Meas Tools »
Log
10
dB/ . Mext Peaalk
‘J \ MNext Pk Right
WWM b\\\ Next Pk Left
e
M1 S2
53 FC Min Search
AA
Pl-Fk Search
Center 5.19 GHz Span 60 MHz N?ge
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {101 pts) .
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TX CH46
#E IR R_T | peakSearch
Mkr1 5.2351 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB -3.259 dBm
#hwg Meas Tools »
Log
10
dB/ 1 Mext Peak
| Aty ij?" G
(f \ Next Pk Right
W‘J \k MNext Pk Left
W rwl |
M1 S2 R
53 FC tin Search
AA
Pl-Pk Search
Center 5.23 GHz Span 60 MHz 1“”?59
#Res BW 1 MHz #VBW 3 MHz Sweep 8§ ms {401 pts) g
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5.26 DB & 99% EMISSION BANDWIDTH

5.1 APPLIED PROCEDURES / LIMIT

FCC Part15 (15.407) , Subpart E

Section Test Item Limit Result
) >= 500KHz
15.407(a) Bandwidth _ PASS
(26dB bandwidth)

5.1.1 TEST PROCEDURE

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Measure the maximum width of the emission that is 26 dB down from the maximum of the
emission. Compare this with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is approximately 1%.

EUT Attenuator Signal Analyzer

5.1.2 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.
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5.1.3 TEST RESULTS

i Wireless N300 Dual Band
EUT : USB Adapter Model Name JUE302
Temperature : 25 C Relative Humidity : [56%
. DC 5V From PC
Pressure : 1012 hPa Test Voltage AC120V/60Hz
Test Mode TX a Mode /CH36, CH40, CH48
Frequency 99% 99% 26dB 26dB Limit
Channel (MHz) bandwidth bandwidth bandwidth bandwidth (kHz2) Result
(MHZ)ANT A | (MHz)ANT B | (MHz)ANT A (MHz)ANT B
802.11a mode
Low 5180 16.575 16.544 19.840 19.620 500 Pass
Middle 5200 16.530 16.554 19.657 19.738 500 Pass
High 5240 16.521 16.531 19.650 19.748 500 Pass
Antenna A
TX CH 36
it Aglent R T Freq/Channel
Ch Freq 5.18 GHz Trig  Free Certer Freq
Occupied Bandwidth 5 18000000 GHz
Start Freq
516500000 GHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB
#Peak Stop Freq
Log —T — T = £.19500000 GHz
10 pd v
dB/ N - CF Step
300000000 hHz
Autg Ian
Freq Offset
Center 5.18 GHz Span 30 MHz = 0.00000000 Hz
#Hes BW 300 kHz #WVBW 1 MHz Sweep 4 ms (401 pts]
Occupied Bandwidth Oce BW % Pur 99005 |  S1ONAITTaCK
16.5750 MHz #i8 260048 —
Transmit Freq Error -70.980 kHz Scale Type
x dB Bandwidth 19,840 MHz Log Lin
|
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TX CH 40
#E IR R T Freq/Channel
Ch Freq 5.2 GHz Ttig  Free Certer Freq
Occupied Bandwidth £ 20000000 EHz
Start Freq
5.18500000 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB
T_Peak Stop Freq
04 — T [ " 521500000 GHz
10 ¥ ®
dB/ CF Step
> 3
\“"‘w — 3.00000000 MHz
Auto hdan
Freq Offset
Center 5.2 GHz Span 30 MHz  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms {401 pts]
Occupied Bandwidth Oce W % Pwr a0 |  S19NA TrACK.
16.5300 MHz £ B0 —
Transmit Frag Errar -£1.761 kHz Scale Type
% dB Bandwidth 18.657 MHz Log Lin
TX CH 48
#E IR R T Freq/Channel
. Ch Fre.q 5.24 GHz Ttig  Free Certer Freq
Occupied Bandwidth £ 24000000 EHz
Start Freq
§.22500000 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB
T_Peak Stop Freq
04 - " 525500000 GHz
i) 7 .
CF Step
> 3
= ok — 3.00000000 MHz
Auto hdan
Freq Offset
Center 5.24 GHz Span 30 MHz  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms {401 pts]
i i Oce BWY % P 99.00 %
ceupie andwi OnS|gnal Tracgﬁ
16.5205 MHz £ B0 —
Transmit Frag Errar -48.881 kHz Scale Type
% dB Bandwidth 18.650 MHz Log Lin
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Antenna B
TX CH 36
#E IR R T Freq/Channel
Ch Freq 5.18 GHz Ttig  Free Certer Freq
Occupied Bandwidth £ 18000000 EHz
Start Freq
5.16500000 GHz
Ref 20 dBm #Atten 20 dB Ext PG -10 dB
T_Peak Stop Freq
og — T I P TS £.19500000 GHz
10 i \,
dB/ S e CF Step
A — 3.00000000 MHz
Auto hdan
Freq Offset
Center 5.18 GHz Span 30 MHz  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms {401 pts]
Occupied Bandwidth Oce W % Pwr a0 |  S19NA TrACK.
16.5437 MHz <08 B —
Transmit Frag Errar -72.008 kHz Scale Type
% dB Bandwidth 13,620 MHz Log Lin
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TX CH 40

e Agilent

R T

Ch Freg

Occupied Bandwidth

Trig  Free

Ref 20 dBm

#Atten 20 dB

Ext PG -10 dB

#Peak

Log

10 b

-4

dB/

2

3

R

Center 5.2 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

16.5539 MHz
Transmit Freq Errar -71.682 kHz
# dB Bandwidth 19.7358 MHz

Span 30 MHz
Sweep 4 ms (401 pts

Occ BWY % Pwr
% dB

99.00 %
-26.00 dB

FregiChannel

Center Freq
520000000 GHz

Start Freq
518500000 GHz

Stop Freq
521500000 5Hz

CF Step
3.00000000 MHz
Auto han

Freq Offset
000000000 Hz

Signal Track

On Off

Scale Type

Log Lin

TX CH 48

e Agilent

R T

Ch Freg

Occupied Bandwidth

Trig  Free

Ref 20 dBm #Atten 20 dB Ext PG 10 dB
#Peak
Log
A .y
10 i ?
dB/ o I
2 Y
Center 5.24 GHz Span 30 MHz
#Res BW 300 kHz H#VBW 1 MHz Sweep 4 ms (401 pts
Occupied Bandwidth Oce BW % Pwr 99.00 %
16.5307 MHz xdB  -26.00 dB
Transmit Freq Errar -45.368 kHz
¥ dB Bandwidth 19.748 MHz

FregiChannel

Center Freq
524000000 GHz

Start Freq
522500000 GHz

Stop Freq
5.25500000 5Hz

CF Step
3.00000000 MHz
Auto han

Freq Offset
000000000 Hz

Signal Track

On Off

Scale Type

Log Lin
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. Wireless N300 Dual Band .
EUT : USB Adapter Model Name : JUE302
Temperature : 25 C Relative Humidity : |56%
. DC 5V From PC
Pressure : 1012 hPa Test Voltage AC120V/60Hz
Test Mode : TX n(20) Mode(5G) /CH36, CH40, CH48
99% 99% 26dB 26dB i
Channel F’enqn‘;le“"y bandwidth bandwidth | bandwidth bandwidth "k':_'l“t Result
(Ll (MHZ)ANT A | (MHz)ANT B | (MHz)ANT A (MHz) ANT B Loy
802.11N20 mode
Low 5180 17.450 17.447 19.961 19.937 500 Pass
Middle 5200 17.435 17.439 20.068 19.931 500 Pass
High 5240 17.458 17.437 20.034 19.869 500 Pass
Antenna A
TX CH 36
# Agllent R T Freg/Channel
Ch Freq 5.18 GHz Trig  Free Center Freq
Occupied Bandwidth 5 18000000 GHz
Start Freq
516500000 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB
#Peak
Stop Freq
Log —— o a 519500000 GHz
10 g )
dB/ N - CF Step
3.00000000 MHz
Autg hdan
Freq Offset
Center 5.18 GHz Span 30 MHz  0.00000000 Hz
#Res BW 300 kHz #YBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Pur 9900 % |  SONEl Track
.1? 4498 MHZ x dB -26.00 dB -
Transmit Frag Errar 23510 kHz Scale Type
% dB Bandwidth 19.961 MHz Log Lin
|
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TX CH 40
#E IR R T Freq/Channel
Ch Freq 5.2 GHz Ttig  Free Certer Freq
Occupied Bandwidth £ 20000000 EHz
Start Freq
5.18500000 GHz
Ref 20 dBm #Atten 20 dB Ext PG -10 dB
T_Peak Stop Freq
o4 521500000 GHz
10 )
dB/
:»:J’/J \"\? CF Step
| 300000000 MHz
Auto hdan
Freq Offset
Center 5.2 GHz Span 30 MHz  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms {401 pts]
Occupied Bandwidth Oce W % Pwr a0 |  S19NA TrACK.
17.4345 MHz <08 B
Transmit Frag Errar -26.798 kHz Scale Type
% dB Bandwidth 20.068 MHz Log Lin
TX CH 48
#E IR R T Freq/Channel
Ch Freq 5.24 GHz Ttig  Free Certer Freq
Occupied Bandwidth £ 24000000 EHz
Start Freq
5.22500000 GHz
Ref 20 dBm #Atten 20 dB Ext PG -10 dB
T_Peak Stop Freq
o4 525500000 GHz
10 P ]
dB/ CF Step
3 €
e 2l S —- 3.00000000 MHz
Auto hdan
Freq Offset
Center 5.24 GHz Span 30 MHz  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms {401 pts]
Occupied Bandwidth Oce W % Pwr a0 |  S19NA TrACK.
17.4584 MHz <08 B
Transmit Frag Errar 25716 kHz Scale Type
% dB Bandwidth 20.034 MHz Log Lin




m Page 46 of 71 Report No.: NTEK-2015NT0113211F1

Antenna B
TX CH 36
#E IR R T Freq/Channel
Ch Freq 5.18 GHz Ttig  Free Certer Freq
Occupied Bandwidth £ 18000000 EHz
Start Freq
516500000 GHz
Ref 20 dBm #Atten 20 dB Ext PG -10 dB
T_Peak Stop Freq
og ] £.19500000 GHz
10 * )
dB/ CF Step
¥ T
e - 3.00000000 WHz
Auto hdan
Freq Offset
Center 5.18 GHz Span 30 MHz  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms {401 pts]
Occupied Bandwidth Oce W % Pwr a0 |  S19NA TrACK.
17.4468 MHz <08 B —
Transmit Frag Errar -16.336 kHz Scale Type
% dB Bandwidth 13.937 MHz Log Lin
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TX CH 40

e Agilent

R T

Ch Freg

Occupied Bandwidth

Trig  Free

Ref 20 dBm

#Atten 20 dB

Ext PG -10 dB

#Peak

Log

10

dB/

L\\,\i—

Ep———

Center 5.2 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

17.4389 MHz
Transmit Freq Errar -21.822 kHz
# dB Bandwidth 19.931 MHz

Sweep 4 ms (401 pts

Occ BWY % Pwr
% dB

Span 30 MHz

99.00 %
-26.00 dB

FregiChannel

Center Freq
520000000 GHz

Start Freq
518500000 GHz

Stop Freq
521500000 5Hz

CF Step
3.00000000 MHz
Auto han

Freq Offset
000000000 Hz

Signal Track

On Off

Scale Type

Log Lin

TX CH 48

e Agilent

R T

Ch Freg

Occupied Bandwidth

Trig  Free

Ref 20 dBm #Atten 20 dB

Ext PG -10 dB

#Peak

Log

10

dB/

YD

Center 5.24 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

17.4366 MHz
Transmit Freq Errar -31.767 kHz
# dB Bandwidth 19.865 MMHz

Sweep 4 ms (401 pts

Occ BWY % Pwr
% dB

Span 30 MHz

99.00 %
-26.00 dB

FregiChannel

Center Freq
524000000 GHz

Start Freq
522500000 GHz

Stop Freq
5.25500000 5Hz

CF Step
3.00000000 MHz
Auto han

Freq Offset
000000000 Hz

Signal Track

On Off

Scale Type

Log Lin
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. Wireless N300 Dual Band
EUT : USB Adapter Model Name JUE302
Temperature : 25 C Relative Humidity : (56%
. DC 5V From PC
Pressure : 1012 hPa Test Voltage AC120V/60Hz
Test Mode TX n40 Mode(5G) /CH38, CH46
99% 99% 26dB 26dB -
Channel | Freduency bandwidth bandwidth | bandwidth | bandwidth | S™¢ | Result
LLE) (MHz)ANT A | (MHZ)ANTB | (MHz)ANT A | (MHz) ANT B | (KH2)
802.11N40 mode
Low 5190 36.269 36.210 41.041 40.818 500 | Pass
High 5230 36.289 36.136 41.064 40.856 500 | Pass
Antenna A
TX CH 38
i Agilent R_T Freg/Channel
Ch Freg 518 GHz Ttig  Free Center Freq

Occupied Bandwidth

5.18000000 GHz

Start Freq
5.16500000 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB
fpeak Stop Freq
mﬂg eyt E | P S Sy R Y 5.21500000 GHz
dB/ > < CF Step
el -~ 500000000 MHz
Auto han
Freq Offset
Center 5.19 GHz Span 50 MHz = 0.00000000 Hz
#Res BW 1 MHz #WBW 3 MHz Sweep 4 ms (401 pts]
Occupied Bandwidth Oce BW % Pur 9900 % |  SIONEl Track
36 2685 MHZ % B -Z26.00 dB -
Transmit Frag Errar 2.720 kHz Scale Type
% dB Bandwidth 41.041 MHz Log Lin
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TX CH 46
#E IR R T Freq/Channel
Ch Freq ! 5Hz Ttig  Free Certer Freq
Occupied Bandwidth £ 23000000 EHz
Start Freq
5.20500000 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB
fpeak Stop Freq
1;9 . e P [ ey E e P S 5.25500000 GHz
~
A N < CF Step
== 500000000 MHz
Auto hdan
Freq Offset
Center 5.23 GHz Span 50 MHz ~ 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms {401 pts]
Occupied Bandwidth Oce W % Pwr a0 |  S19NA TrACK.
36.2889 MHz <08 B —
Transmit Frag Errar 36.770 kHz Scale Type
% dB Bandwidth 41.064 MHz Log Lin

Antenna B
TX CH 38
e A R T Freg/Channel
Ch Freg 5.19 GHz Trig  Free Certer Freq
Occupied Bandwidth £ 19000000 GHz
Start Freq
516500000 GHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB
T_Peak Stop Freq
1 n“g P S e S———e— v e R Y 521500000 GHz
S
dB/ > < CF Step
AT £ 00000000 MHz
Auto Ian
Freq Offset
Center 5.19 GHz Span A0 MHz ~ 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Par 9900 % |  S1ONAl TTaCK
36.2097 MHz #iB 2B00E —
Transmit Freq Ermor -3.087 kHz Scale Type
x dB Bandwidth 40.818 MHz Log Lin
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TX CH 46
#E IR R T Freq/Channel
Ch Freq 5.23 GHz Trig  Free Certer Freq
Occupied Bandwidth £ 23000000 EHz
Start Freq
5.20500000 GHz
Ref 20 dBm #Atten 20 dB Ext PG -10 dB
T_Peak Stop Freq
; 0“9 P v R — T T Y 525500000 GHz
i
dB/ I K < CF Step
5.00000000 MHz
Auto hdan
Freq Offset
Center 5.23 GHz Span 50 MHz ~ 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms {401 pts]
Occupied Bandwidth Oce W % Pwr a0 |  S19NA TrACK.
36.1357 MHz <08 B =
Transmit Frag Errar 46.965 kHz Scale Type
% dB Bandwidth 40.856 MHz Log Lin
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6. OUTPUT POWER TEST

6.1 APPLIED PROCEDURES / LIMIT

According to FCC §15.407(a)(1)

For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed the lesser of 50 mW or 4 dBm + 10 log B, where B is the 26—dB emission

bandwidth in MHz. In addition, the peak power spectral density shall not exceed 4 dBm in any
1-MHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the

maximum conducted output power and the peak power spectral density shall be reduced by the

amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the

frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B

is the 26 dB emission bandwidth in megahertz. In addition, the peak power spectral density shall

not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater thar

6 dBi are used, both the maximum conducted output power and the peak power spectral

density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
According to IC RSS-210 §A9.2:

For the 5.15-5.250 GHz bands, the maximum e.i.r.p shall not exceed 200 mW or 10 + 10 log B,
whichever power is less. B is the 99% emission bandwidth in MHz. The e.i.r.p spectral density shall
not exceed 10 dBm in any 1.0 MHz band.

6.1.1 TEST PROCEDURE

a. The EUT was directly connected to the Power meter

6.1.2 DEVIATION FROM STANDARD
No deviation.

6.1.3 TEST SETUP

EUT

at_ | POWER METER

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.
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6.1.5 TEST RESULTS

. Wireless N300 Dual Band .
EUT : USB Adapter Model Name : JUE302
Temperature : 25 C Relative Humidity : |60%
: DC 5V From PC
Pressure : 1012 hPa Test Voltage AC120V/60Hz
Test Mode : TX a/n(5G) Mode
Test |Frequency| Maximum output power. Antenna port Total Power LIMIT
Channe (MHz) ANT A ANT B dBm dBm
TX 802.11a Mode
CH36 5180 4.11 3.37 6.77 17
CH40 5200 4.26 3.36 6.76 17
CH48 5240 4.31 3.28 6.84 17
TX 802.11 n20 Mode
CH36 5180 3.59 2.49 6.09 17
CH40 5200 3.44 2.37 6.03 17
CH48 5240 3.37 2.49 5.96 17
TX 802.11 n40 Mode
CH38 5190 2.48 1.61 5.08 17
CH46 5230 2.57 1.52 5.04 17
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7. OUT OF BAND EMISSIONS
APPLICABLE STANDARD
According to FCC §15.407(b)
For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an EIRP of -27 dBm/MHz
According to RSS-210 §A8.5,
in any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated device is operating, the radio frequency power that is
produced shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power,based on either an RF conducted or a

radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on
the use of RMS averaging over a time interval, as permitted under section A8.4(4), the
attenuation required shall be 30 dB instead of 20 dB. Attenuation below the general limits

specified in Tables 2 and 3 is not required.

TEST PROCEDURE

1. Check the calibration of the measuring instrument using either an internal calibrator or a known
signal from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect
its antenna terminal to measurement instrument via a low loss cable. Then set it to any one
measured frequency within its operating range, and make sure the instrument is operated in its
linear range.

3. Set RBW of spectrum analyzer to 1 MHz with a convenient frequency span.

4. Measure the highest amplitude appearing on spectral display and set it as a reference level. Plot
the graph with marking the highest point and edge frequency.

5. Repeat above procedures until all measured frequencies were complete.
7.1 DEVIATION FROM STANDARD

No deviation.

7.2 TEST SETUP

EUT — SPECTRUM
ANALYZER

7.3 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.
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7.4 TEST RESULTS

EUT : ‘Gvérg'zzzr’:‘éfo DualBand —|y104ei Name :  |JUE302

Temperature : 25 C Relative Humidity : [56%

Pressure : 1012 hPa Test Voltage zg 152\(/)\'; /Ig(;T—lzPC

Test Mode keeping TX MIMO mode

Frequency Meter Reading Factor Emission Level Limits Margin | petector
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) Type Comment
802.11a
5150 35.38 11.23 46.61 68.2 -21.59 PEAK Vertical
5150 34.84 11.23 46.07 68.2 -22.13 PEAK | Horizontal
5350 34.69 11.56 46.25 68.2 -21.95 PEAK Vertical
5350 35.21 11.56 46.77 68.2 -21.43 PEAK | Horizontal
802.11n20
5150 34.74 11.23 4597 68.2 -22.23 PEAK Vertical
5150 33.84 11.23 45.07 68.2 -23.13 PEAK | Horizontal
5350 34.67 11.56 46.23 68.2 -21.97 PEAK Vertical
5350 34.38 11.56 45.94 68.2 -22.26 PEAK Horizontal
802.11n40

5150 34.35 11.23 45.58 68.2 -22.62 PEAK Vertical
5150 33.26 11.23 44.49 68.2 -23.71 PEAK | Horizontal
5350 32.73 11.56 44.29 68.2 -23.91 PEAK Vertical
5350 32.58 11.56 4414 68.2 -24.06 PEAK | Horizontal
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8. PEAK EXCURSION RATIO

8.1 APPLIED PROCEDURES / LIMIT
According to FCC §15.407(a) (6), the ratio of the peak excursion of the modulation envelope
(measured using a peak hold function) to the maximum conducted output power (measured as
specified above) shall not exceed 13 dB across any 1 MHz bandwidth or the emission bandwidth
whichever is less.

8.1.1 TEST PROCEDURE

The largest difference between the following two traces must be < 13 dB for all frequencies across
the emission

bandwidth. Submit a plot.

1st Trace:

* Set RBW =1 MHz, VBW 2= 3 MHz with peak detector and maxhold settings.

2nd Trace:

* create the 2nd trace using the settings described in the setion “FCC §15.407(a)(1)(2) —

CONDUCTED
TRANSMITTER OUTPUT POWER”.

8.1.2 DEVIATION FROM STANDARD
No deviation.

8.1.3 TEST SETUP

EUT SPECTRUM
Att
ANALYZER

8.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.1 Unless otherwise a special
operating condition is specified in the follows during the testing.
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8.1.5 TEST RESULTS

EUT : ‘Gvérg'zzzr’:‘éfo DualBand Ipodel Name :©  JUE302
Temperature : 25 C Relative Humidity : [56%
. DC 5V From PC
Pressure : 1012 hPa Test Voltage AC120V/60Hz
Channel Frequency | TXANTA TXANTB Limit
(MHz) PER(dB) PER(dB) (dB)
802.11a mode
Low 5180 -2.554 -2.622
Middle 5200 -2.107 -2.674 13
High 5240 -2.485 -3.446
802.11n HT20 mode
Low 5180 -2.120 -2.688
Middle 5200 -2.590 -2.473 13
High 5240 -3.467 -1.525
802.11n HT40 mode
Low 5190 -1.295 -2.021
High 5230 -1.948 -2.675 13
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Antenna A
802.11a:CH 36
o A R T Freq/Channel
Mkr1 & -5.10 MHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB -2.554 dB
g Center Freg
5.18000000 GHz
Log
1'] N 1R
dB/ o] /mew Start Freq
Jf e e S L S 5. 16000000 GHz
i \:\ Stop Freq
; 520000000 GHz
1 M// \\\ CF Step
4.00000000 WMHz
e Wit A g
s
M1 M2 i
53 FC Freq Offset
AA 0.00000000 Hz
Signal Track
On Off
Center 5.18 GHz Span 40 MHz Scale Tﬁ’pf
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms @01 pts) = Hn
CH 40
i A R T | peak Search
Mkr1 & -3.30 MHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB -2.107 dB
#hg Meas Tools »
Log
10 BES
dB/ o A bt A i,
ﬁé ] LSS SV ) MNext Feak
ﬁﬂg \\ Next Pk Right
Mext Pl Left
M1 M2
53 FC hin Search
AA
Fk-Fk Search
Center 5.2 GHz Span 40 MHz 1"’1‘?59
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {401 pts) .
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CH 48
o A R T | peak Search
Mkr1 4 900 kHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB -2.485 dB
#wy heas Tools »
Log
10 e
dB/ L e
f T T TR e M et Pesl
;90 R\ Mext Pk Right
iR o) Next Pl Left
i H
M1 m2
53 FC in Search
AR
Fk-Fk Search
Center 5.24 GHz Span 40 MHz More
1af2

#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {401 pts)

802.11 n20(5G):CH 36

e Agilent E T

Peak Search
Mkr1 & -4.30 MHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB 212 dB
#hg Meas Tools »
Log
10 . 1e
ab/ S B Mext Pealk
/}(( \\ MNext Pk Right
/f 4
M,J Next Pk Left
L2l el ST
M1 w2’ TR L
53 FC hin Search
AR
Fk-Fk Search
Center 5.18 GHz Span 40 MHz More
1 of 2

#Hes BW 1 MHz

#WBW 3 MHz

Sweep 8 ms {401 pts)
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CH 40
o A R T | peak Search
Mkr1 & -5.60 MHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB -2.59 dB
#wy heas Tools »
Log
10 18
dB/f " :-wm s m&m Mext Peak
/jy \\ MNext Pk Right
me Next Pk Left
bk W«ﬂm
S3 FC kin Search
AR
Fk-Fk Search
Center 5.2 GHz Span 40 MHz 1"’1?59
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {401 pts) .
CH 48
i A R T | peak Search
Mkr1 & 3.40 MHz
Ref 20 dBm #Atten 20 dB  ExtPG -10 dB -3.467 dB
#hg Meas Tools »
Log
10 1R
dBy D & - o Next Peak
]}{ \\ Mext Pk Right
Mext Pl Left
M1 M2 A o]
53 FC hin Search
Al
Fk-Fk Search
Center 5.24 GHz Span 40 MHz 1"’1‘?59
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {401 pts) .
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802.11 n40(5G):CH 38
- Agilent E T

Peak Search
Mkr1 & -500 kHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB -1.295 dB
#wy heas Tools »
Log
10 N
dB/ P P MNext Peak
R e N S e
J %’ MNext Pl Right
wwﬂ :
Mext Pl Left
MMAI{:T
M1 M2
53 FC in Search
AA
Fk-Fk Search
Center 5.19 GHz Span 60 MHz 1"’1?59
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {401 pts) .

802.11 n20(5G):CH 46
e Agilent E T

Peak Search
Mkr1 & -5.4 MHz
Ref 20 dBm #Atten 20dB  Ext PG -10 dB -1.948 dB
#hg Meas Tools »
Log
10 18
o8/ N oy 9 MNext Peak
oy WWW%@W
ﬁi \ MNext Pl Right
W Y
i e, o Next Pl Left
T
M1 M2
53 FC hin Search
AA
Fk-Fk Search
Center 5.23 GHz Span 60 MHz 1"’1‘?59
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {401 pts) .
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Antenna B
802.11a: CH 36
7 U R T PoakSearch
Mir1 &4 7.30 MHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB -2.622 dB
#iug IWeas Tools »
Log
10 1e ]
dB/ I Ly,
\\ Mext Pl Right
i) Mext Pk Left
A Ut
Mimzf BN AR
S3 FC kin Search
AR
Fk-FPk Search
Center 5.18 GHz Span 40 MHz 1“”?59
#Res BW 1 MHz #YBW 3 MHz Sweep 8 ms {401 pts) .
CH 40
o A R T | peak Search
Mkr1 & -5.00 WHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB 2674 dB
#wy heas Tools »
Log
10 16
dB/ ) : 2
j{m ST = Mext Pealk
\\ MNext Pl Right
me Q Next Pl Left
i ot ot
w1 ™ o
S3 FC kin Search
AA
Fk-Fk Search
Center 5.2 GHz Span 40 MHz 1"’1?59
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {401 pts) .
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CH 48
7 U R T PoakSearch
Mirl & 7.30 MHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB -3.44F dB
#iug IWeas Tools »
Log
10 in
dB/ S I MNext Pealk
ﬂéﬁmﬁ“ﬂ“ﬂwﬂmmw
\j{\\ MNext Flk Right
| . Next Pk Left
i NI
M1 M2 i
S3 FC kin Search
AA
Fk-FPk Search
Center 5.24 GHz Span 40 MHz 1“”?59
#Res BW 1 MHz #YBW 3 MHz Sweep 8 ms {401 pts) .

802.11n20(5G): CH 36

4 Agilent R T Peak Search
Mkr1 & -6.80 MHz

Ref 20 dBm #Atten 20 dB  Ext PG 10 dB -2.685 dB

#wy heas Tools »

Log

10 R

dB/ - g Mext Feak

// \1\ Next Pk Right
i 1

N | Next Pk Left
me e
m1 w2V Ty
S3 FC Iin Search
AR
Fk-Fk Search

Center 5.18 GHz Span 40 MHz 1"’1'?59
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {401 pts) .
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CH 40
- Agllent R T Freg/Channel
Mkr1 4 -400 kHz
Ref20 dBm #Atten 20 dB Ext PG -10 dB -2.473 dB
#huy Center Freq
5.20000000 GHz
Log
10 e
dB/ N - . Start Freq
[ﬁ""mwmwmm ] 5.18000000 GHz
){f \\ Stop Freq
5.22000000 GHz
Jf \l\\ CF Step
‘u‘( | 4 00000000 MHz
WW W%,‘,M Auto lan
a0
M1 M2 RGO
53 FC Freq Offset
AA 0.00000000 Hz
Signal Track
On Off
Center 5.2 GHz Span 40 MHz Scale T‘B’DE_
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms @01 pts) o4 =
CH 48
i Aglent R T Fealk Search
Mir1 & 1.60 MHz
Ref 20 dBm #Atten 20 dB Ext PG -10 dB -1.5625 dB
#hg Meas Tools »
Log
:lan gz
% Mext Peak
e T A A g ]
fﬂwm Wb,
d” m\ MNext Pk Right
Gﬁ" \\ Next Pk Left
WW b A it
M1 M2 AN e
53 FC Min Search
AA
Pk-Pk Search
Center 5.24 GHz Span 40 MHz 1"’1‘?59
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {401 pts) .
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802.11n40(5G): CH 38
- Agilent E T

Feal Search
Mkrl & -16.5 MHz
Ref 20 dBm #Atten 20 dB  Ext PG 10 dB -2.021 dB
#wy heas Tools »
Log
10 -
dB/ " & MNext Peak
Lt P Ao
RS I AL TR
t‘\ MNext Pk Right
/ \
W ‘\m Next Pk Left
.1' ..'J'N"” Ft}‘
M1 M2 !
S3 FC Iin Search
AA
Fk-Fk Search
Center 5.19 GHz Span 60 MHz 1"’1?59
#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {401 pts) .
CH 46
i A R T | peak Search
Mkrl & 20.1 MHz
Ref 20 dBm #Atten 20 dB  Ext PG -10 dB -2 675 dB
#hg Meas Tools »
Log
10
dB/ - 2 Next Peak
i ) ) L e
,ff W\S\\ Next Pk Right
Mext Pk Left
M1 M2 ity
53 FC Win Search
AA
Fk-Fk Search
Center 5.23 GHz Span 60 MHz More

#Res BW 1 MHz #VBW 3 MHz Sweep 8 ms {401 pts) I @iz
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9. ANTENNA REQUIREMENT

9.1 STANDARD REQUIREMENT
15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

9.2 EUT ANTENNA

The EUT antenna is unique connector antenna(R-SMA), detailed in the External photos,
It comply with the standard requirement.
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10. FREQUENCY STABILITY
10.1Applicable Standard

FCC § 2.1055, The frequency tolerance of the carrier signal shall be maintained within +/- 0.02% of the
operating frequency over a temperature variation of —30 degrees to 50 degrees C at normal supply voltage, and

for a variation in the primary supply voltage from 85% to 115% of the rated supply voltage at a temperature

of 20 degrees
10.2 Test Procedure
1. The EUT was placed inside the environmental test chamber and powered by nominal DC voltage.
2. Turn the EUT on and couple its output to a spectrum analyzer.
3. Turn the EUT off and set the chamber to the highest temperature specified.
4. Allow sufficient time (approximately 30 min) for the temperature of the chamber to stabilize, turn the EUT
on and measure the operating frequency after 2, 5, and 10 minutes.
5. Repeat step 2 and 3 with the temperature chamber set to the lowest temperature.
6. The test chamber was allowed to stabilize at +20 degree C for a minimum of 30 minutes. The supply voltage

was then adjusted on the EUT from 85% to 115% and the frequency record.
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10.3 Test Result

Channel 36 (5180MHz)
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
DC4.3V 5179.9746

DC5.0V 5179.9767

DC5.7V 5179.9773

Max. Deviation (MHz) 0.0254

Max. Deviation (ppm) 4.9

Rated working voltage: DC5.0V

Temperature vs. Frequency Stability

Temperature (°C) Measurement Frequency (MHz)
-30 5179.9747
-20 5179.9686
-10 5179.9863
0 5179.9737
10 5179.9773
20 5179.9643
30 5179.9647
40 5179.9845
50 5179.9748
Max. Deviation (MHz) 0.0357
Max. Deviation (ppm) 6.9
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Channel 40 (5200MHz)
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
DC4.3V 5199.9657

DC5.0V 5199.9674

DC5.7V 5199.9667

Max. Deviation (MHz) 0.0343

Max. Deviation (ppm) 6.6

Rated working voltage: DC5.0V

Temperature vs. Frequency Stability

Temperature (°C) Measurement Frequency (MHz)
-30 5199.9778
-20 5199.9767
-10 5199.9798
0 5199.9784
10 5199.9754
20 5199.9787
30 5199.9764
40 5199.9776
50 5199.9774
Max. Deviation (MHz) 0.0246
Max. Deviation (ppm) 4.7
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Channel 48 (5240MHz)
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
DC4.3V 5239.9768

DC5.0V 5239.9747

DC5.7V 5239.9689

Max. Deviation (MHz) 0.0311

Max. Deviation (ppm) 5.9

Rated working voltage: DC5.0V

Temperature vs. Frequency Stability

Temperature (°C) Measurement Frequency (MHz)
-30 5239.9757
-20 5239.9786
-10 5239.9778
0 5239.9763
10 5239.9747
20 5239.9738
30 5239.9736
40 5239.9774
50 5239.9773
Max. Deviation (MHz) 0.0264
Max. Deviation (ppm) 5.0
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11. EUT TEST PHOTO
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Conducted Measurement Photos
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